Therapy of hypercalcemia

1. 以lung ca, breast ca with/without bone metastasis, multiple myelom, HTLV-1 associated ATLL 常見

2. corrected Ca(mg/dL) =測量的Ca + (4 (測量的albumingm/dL) x 0.8

3. S/S:與血鈣上升的速度有關。症狀為nonspecific如polyuria, nocturia, nausea, vomiting, abdominal pain, lethargy, stupor, coma, narrowed QT interval

4. management: 一般serum level > 13 mg/dl需積極治療。

a. force IV hydration,使用normal saline 2.5到4 liters，keep urine 200 to 300 ml/hr initially。Lasix if need after normalized intravascular volume

b. bisphosphnate

i.  pamidronate(Aredia) ﹕single dose 60-90mg in N/S 500 cc iv for 4 hours stat(repeat if need)。

ii.  clodronate(bonefos) ﹕3-5mg/kg in N/S 500cc iva 3-5 hrs for 3-5 days(adjust if renal insufficiency)。oral: 2# tid。

iii.  Zoledronic acid : a new drug(目前本院沒有): 4mg iva for 15 mins stat

c. Steroid is effective especial in multiple myeloma, lymphoma。

d. 其他如Calcitonin (tachyphylaxis且貴)，Mithramycin (renal and BM毒性大)少用

treat underlying disease

